
Monitoring and 
Evaluation of FSTPs 

and STP Co-treatment 
Plants in  

Uttar Pradesh

Monitoring and Evaluation of FSTPs.indd   1Monitoring and Evaluation of FSTPs.indd   1 30/08/24   2:38 PM30/08/24   2:38 PM



Monitoring and Evaluation of FSTPs.indd   2Monitoring and Evaluation of FSTPs.indd   2 30/08/24   2:38 PM30/08/24   2:38 PM



Monitoring and 
Evaluation of FSTPs 

and STP Co-treatment 
Plants in  

Uttar Pradesh

Monitoring and Evaluation of FSTPs.indd   3Monitoring and Evaluation of FSTPs.indd   3 30/08/24   2:38 PM30/08/24   2:38 PM



Research direction: Sunita Narain

Sampling, analysis, data curation and report writing: Ashitha Gopinath, Sama Kalyan 
Chakravarthy, Saumya and Arvind Singh Senger
[...]
high atomic weights and densities. These metals can come from various 
sources such as industrial processes, wastewater, disposing chemicals in septic 
tanks and even natural geological deposits. When organic matter is processed 
in treatment plants, heavy metals can accumulate in the resulting biosolids. 
Heavy metals in biosolids present both challenges and potential benefits 
depending on their concentrations and management practices. They are not 
biodegradable and can persist in the environment. If biosolids containing 
elevated levels of heavy metals are applied to land, there is a risk of these metals 
leaching into groundwater or being taken up by plants. This can potentially 
lead to contamination of crops and affect ecosystems.

•	 Faecal coliform (FC) and E. coli: Faecal sludge (FS) contains an enormous 
diversity of pathogenic microorganisms that fall into four major groups -- 
pathogenic bacteria, viruses, parasitic protozoa and helminths. These pathogens 
occur in raw FS and septage, and in liquid effluent and biosolids generated from 
FSTPs which require appropriate treatment before their discharge/disposal 
into the environment or before they are reused, particularly for agricultural 
purposes. When humans come in contact with water or food contaminated 
with improperly treated FS and/or its derivatives, the pathogenic organisms 
present in them can trigger diseases like diarrhoea, hepatitis, different types 
of fever etc. Coliforms are a group of bacteria that are predominantly found 
in the gastrointestinal tract of warm-blooded animals including humans, 
apart from a minor portion in soils and on plant surfaces. Faecal coliforms 
(FC), also known as thermotolerant coliforms, are a group of coliform bacteria 
that are exclusively found in the intestines and faeces of humans and other 
warm-blooded mammals and hence their presence specifically indicates faecal 
contamination. The predominant FC is Escherichia coli. Hence, the coliform 
bacteria, FC/E. coli, in addition to their habitat, their ease of cultivation and 
non-pathogenic nature, makes them the indicator of choice for pathogen 
determination in biosolids.6

Monitoring and Evaluation of FSTPs.indd   13Monitoring and Evaluation of FSTPs.indd   13 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

14

•	 Salmonella: Salmonella spp are resistant microorganisms that can readily 
adapt to and survive in extreme environmental conditions. They are frequently 
found in sewage and can grow actively within a wide temperature range 
(10-54°C). Salmonella serotypes cause life-threatening typhoid fever and 
salmonellosis, a major food-poisoning diarrhoeal disease in humans. There 
has been an increase across the world in the number of outbreaks involving 
Salmonella spp, especially in context to the fresh-cut produce industry and 
consumption of fresh-cut vegetables. Such outbreaks are caused by a few 
Salmonella serotypes which have the capability to resist environmental stresses, 
remaining viable for extended periods on field crops. It has been observed 
that Salmonella can regrow in the soil and remain viable for more than two 
years after soil inoculation. These characteristics make them the indicator of  
choice for monitoring the effectiveness of biosolid pathogen reduction. The 
overall burden caused by Salmonella spp on public health necessitates its 
monitoring and control in FS-derived biosolids that are reused, particularly 
for agricultural purposes.7

•	 Helminth eggs: Helminth eggs are the primary cause of helminthiases, a group 
of worm-induced diseases that affects people worldwide. Despite being part of 
multicellular animals, helminth eggs are incredibly small, measuring between 
20-80 micrometer in diameter. These microscopic eggs are often found in 
wastewater, sludge and excreta, and can be present in varying amounts, 
particularly in areas with inadequate sanitation and waste management. They 
are the source of the larvae of intestinal worms like hookworm, roundworm and 
whipworm. These eggs can pose a risk of infection if ingested, causing several 
complications and diseases including intestinal obstructions, abdominal 
cramps, haemorrhagic colitis, schistosomiasis etc. Therefore, proper treatment 
and disposal of faecal sludge is crucial to prevent the spread of infections and 
maintain public health.8

•	 Calorific value: The calorific value of biomass or biosolids is a measure of the 
energy content of the sample, typically expressed in units of energy per unit 
mass, such as megajoules per kilogram (MJ/kg) or calories/gram. This value is 
essential for determining the potential energy output of biomass or biosolids 
as a solid fuel. A higher calorific value indicates a more energy-dense material, 
making it more suitable for combustion or other energy conversion processes. 
Accurate measurement of calorific value is crucial for optimising the energy 
production and utilisation of biomass or biosolids.9

Monitoring and Evaluation of FSTPs.indd   14Monitoring and Evaluation of FSTPs.indd   14 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

15

5. Sample collection and 
testing parameters

Scientists from CSE’s Environment Monitoring Lab visited each site, collected the 
samples, and preserved and transported them to the CSE lab; standard protocols 
for sampling, preservation and transportation were followed. Personal protective 
equipment like gloves, face masks, protective shoes and eyewear were used during 
the sampling. Sampling bottles were properly cleaned, sterilised, and attached with 
appropriate labelling stickers. Names of sampling locations with date and time 
were clearly stated on each bottle after sampling. Samples were finally transported 
in leak proof ice-boxes with frozen ice-gel packs.

Sampling interval and duration of the visit
Evaluation of the selected treatment plants was conducted for a period of six 
months from January to June 2024. Samples were collected in alternate months – 
thus, sample collection happened three times from each location.

Sampling point in FSTPs and STP co-treatment plants
Raw faecal sludge samples were collected from the tanker at the time when it 
unloaded the sludge into the receiving chamber of the plants.

Around one litre of the inlet and outlet contents of the FSTPs was collected to 
assess the performance of individual plants. ‘Inlet’ refers to the leachate entering 
into the treatment modules after the solid-liquid separation process, while ‘outlet’ 
is the final discharge water emerging from the last stage of the treatment process 
in the FSTPs. 

Another litre each was collected from the FSTP inlet, FSTP outlet and the STP 
outlet to assess the performance of STP co-treatment plants. ‘FSTP inlet’ refers to 
the leachate entering into the treatment modules after the solid-liquid separation 
process in the FSTP segment located inside the STP.  ‘FSTP outlet’ is the treated 
water from the final stage (PGF) of treatment process in the FSTP. ‘STP outlet’ 
refers to the final treated water from the STPs.

Monitoring and Evaluation of FSTPs.indd   15Monitoring and Evaluation of FSTPs.indd   15 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

16

FS collection from the tanker

Testing parameters and methods
Physico-chemical parameters of the collected samples, such as pH, TS, TSS, TDS, 
COD, BOD, TKN, AN and TP, and microbial parameter FC were analysed using 
standard methods as mentioned in Table 1.

Table 1: Physico-chemical parameters and standard methods used for testing
Parameters Standard methods

pH APHA 4500-H+B, 24th Ed, 202310

Total solids (TS) APHA 2540-B, 24th Ed, 2023

Total suspended solids (TSS) APHA 2540-D, 24th Ed, 2023

Total dissolved solids (TDS) APHA 2540-C, 24th Ed, 2023

Chemical oxygen demand (COD) APHA 5220-D, 24th Ed, 2023

Biological oxygen demand (BOD) Automated BOD Analyzer & APHA 5210-B,
24th Ed, 2023

Total Kjeldahl nitrogen (TKN) APHA 4500-Norg C, 24th Ed, 2023

Ammoniacal nitrogen (TN) APHA 4500-NH3 C, 24th Ed, 2023

Total phosphorus (TP) APHA 4500-P E, 24th Ed, 2023

Faecal coliform (FC) APHA 9221 E, 24th Ed., 2023; USDA, MLG Appendix 2.05 

Monitoring and Evaluation of FSTPs.indd   16Monitoring and Evaluation of FSTPs.indd   16 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

17

Biosolids
Biosolids (dried faecal sludge) generated in the treatment plants was collected 
from the FSTPs and STP co-treatment plants. Around 1 kg of the sample was 
collected in plastic bags, sealed and transported to the lab, where it was stored in 
a refrigerator at 4°C until analysis.
 
Testing parameters and methods
Physico-chemical parameters such as pH, electrical conductivity, moisture 
content, carbon and nitrogen and heavy metals were determined; microbiological 
parameters that were enumerated included faecal coliform, E. coli, Salmonella 
and helminth eggs. In addition to this, calorific value was determined to assess the 
fuel potential (see Table 2).

Table 2: Biosolid characterisation methods and equipment used
Parameters Standard methods/equipment used

pH APHA 4500-H+B, 24th Ed, 2023

Electrical conductivity (dS/m) Conductivity meter (Cyberscan 200)

Carbon, nitrogen CHN elemental analyser (LECO, USA, 828 series) 

Heavy metals ICP-OES (Perkin Elmer Avio® 200)

Faecal coliforms 11 USEPA, Method 1680, 2014; USDA, MLG Appendix 2.05, 2014

E. coli  APHA 9221 B, 9221 F, 23rd Ed., 2023; USDA, MLG Appendix 2.05, 2014

Salmonella Pour plate method using HiCrome Salmonella agar

Helminth eggs Ambic-ZnSO4 method 12

Calorific value Bomb calorimeter (LECO AC 500)

Collection of biosolids from drying bed and storage area

Monitoring and Evaluation of FSTPs.indd   17Monitoring and Evaluation of FSTPs.indd   17 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

18

6. FSTPs and STP 
co-treatment plants in UP

There are 59 treatment plants in Uttar Pradesh; 39 of these are FSTPs and 20 are STP  
co-treatment plants. In 2021-23, seven of these FSTPs and three STP co-treatment 
plants were monitored by CSE.13 A list of these plants is provided in Table 3. In the 
present study, 10 FSTPs and three STP co-treatment plants have been selected (see 
Table 4). Of the 10 FSTPs, three plants – Loni, Modinagar and Chunar – have been 
re-evaluated to monitor the consistency in their performance. The technology 
description of all the selected treatment plants in the present study has been 
provided in this section.

Table 3: List of FSTPs and STP co-treatment systems evaluated in the year 2021-202313

S no FSTP/STP 

location

Commissioned 

year

Capacity Solid liquid 

separation

Treatment technology Tertiary treatment

Faecal sludge treatment plants

1 Jhansi 2018 6 KLD PDB ABR and PGF NA

2 Jhansi 2018 12 KLD PDB ABR and PGF NA

3 Unnao 2018 32 KLD Screw press  ABR and PGF ACF & PSF followed 
by UV

4 Chunar 2021 10 KLD PDB ABR and PGF UV disinfection

5 Modinagar 2021 32 KLD - Anaerobic digestion and 
MBBR

ACF, PSF followed by 
ozonation

6 Loni 2021 32 KLD Screw press MBBR, tube settler and 
clarifier

Sand & activated 
carbon filter followed 
by UV

7 Amethi 2021 3 KLD PDB ABR and PGF NA

STP co-treatment plants

8 Bharwara 2022 345 MLD UASB Chlorination, polishing 

pond

9 Bijnor 2018 20 KLD FSTP;  
24 MLD STP

Unplanted 
drying bed

UASB Chlorination, polishing 

pond

10 Bingawan 2022 210 MLD - UASB Chlorination, polishing 

pond

ABR - Anaerobic baffled reactor; ACF- Activated carbon filtration; KLD - Kilo litres per day; MBBR - Moving bed biofilm reactor; MLD – Million litres 
per day; PDB- Planted drying bed; PGF- Planted gravel filter; PSF- Pressure sand filtration; UASB - Upflow anaerobic sludge blanket; UV - Ultra violet 
irradation

Monitoring and Evaluation of FSTPs.indd   18Monitoring and Evaluation of FSTPs.indd   18 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

19

Table 4: List of FSTPs and STP co-treatment systems evaluated in the current study

S
 N

o

 L
oc

at
io

n

C
om

m
is

si
on

ed
 

ye
ar

O
pe

ra
to

r

D
es

ig
n 

ca
pa

ci
ty

C
ap

ac
it

y 
ut

ili
za

ti
on

 *

S
ol

id
 li

qu
id

 
se

pa
ra

ti
on

Tr
ea

tm
en

t 
te

ch
no

lo
gy

Te
rt

ia
ry

 
tr

ea
tm

en
t 

Tr
ea

te
d 

w
at

er
 

re
us

e

Faecal sludge treatment plants

1 Chunar 2021 UP Nagar 
Nigam

10 KLD 90% PDB ABR and PGF ACF, PSF 
followed by  
UV disinfection

Gardening

2 Deoria 2023 UP Nagar 
Nigam

32 KLD 10% Screw 
Press

CWs Hypochlorination  -

3 Basti 2023 UP Nagar 
Nigam

32 KLD 15% Screw 
Press

CWs Hypochlorination -

4 Aligarh 2022 UP Nagar 
Nigam

32 KLD 30% TBF Anaerobic 
stabilization, TBF, 
HPGF

Polishing Pond  Gardening

5 Loni 2022  Private 
agency

32 KLD 65% Screw 
Press

MBBR ACF, DMF 
followed by UV 
disinfection

Gardening

6 Modinagar  2021 UP Nagar 
Nigam 

32 KLD 20% Nil Anaerobic digestion, 
Anoxic process and 
aeration process

ACF, PSF 
followed by 
ozonation

Discharge 
into the 
Yamuna 
river

7 Shamli 2023 UP Nagar 
Nigam

32 KLD 25% Screw 
Press

ABR and CWs ACF, DMF 
followed by 
chlorination

Gardening

8 Amroha 2022 UP Nagar 
Nigam

32 KLD 35% Screw 
Press

ABR and CWs ACF, DMF 
followed by 
chlorination

 -

9 Hapur 2022 UP Nagar 
Nigam

32 KLD 75% Screw 
Press

ABR and CWs ACF, DMF 
followed by 
chlorination

 -

10 Shahjahanpur 2022 SS 
Engineering 
works

32 KLD 50% Screw 
Press

ABR and SBR Chlorination Gardening

 STP co-treatment plants  

11 Gorakhpur 2023 Jal Nigam FSTP- 50 
KLD, STP- 
30 MLD

- Screw 
Press

ABR and PGF in 
FSTP, SBR in STP

Chlorination Discharge to 
Rapti River

12 Saharanpur 2022 UP Nagar 
Nigam

FSTP- 25 
KLD, STP- 
38 MLD

60% Screw 
Press

Anaerobic tank and 
PGF in FSTP, UASB 
and aerated lagoons 
in STP

Polishing Pond Discharge 
to Dhamola 
River

13 Etawah 2022 Rubicon FSTP- 25 
KLD, STP- 
21 MLD

50% Screw 
Press

ABR and PGF in 
FSTP, SBR in STP

Chlorination Discharge 
to Yamuna 
River

ABR - Anaerobic baffled reactor; ACF- Activated carbon filtration; CWs- Constructed wetlands; DMF -Dual media filtration; HPGF – Horizontal Planted gravel 
filter; KLD - Kilo litres per day; MBBR - Moving bed biofilm reactor; MLD – Million litres per day; PDB- Planted drying bed; PGF- Planted gravel filter; PSF- 
Pressure sand filtration; SBR-Sequential batch reactor; TBF-Tiger bio-filter;  
UASB - Upflow anaerobic sludge blanket; UV - Ultra violet irradation

*Capacity utilization calculated based on the information collected during the 6-month study (January -June 2024).

Monitoring and Evaluation of FSTPs.indd   19Monitoring and Evaluation of FSTPs.indd   19 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

20

Map 2: Locations of FSTPs and STP co-treatment plants 
monitored in the present study

Chunar

Aligarh

Shahjahanpur

Basti
Gorakhpur

DeoriaEtawah

Shamli

Amroha

Loni, 

Modinagar, 

Hapur

Saharanpur

UTTAR PRADESH

Jhansi, 
Bharwara

Map 1: Locations of FSTPs and STP co-treatment plants 
monitored in the year 2021-2023

Bijnor

Loni

Modinagar

Unnao

Bingawan

Amethi

UTTAR PRADESH

Chunar

Monitoring and Evaluation of FSTPs.indd   20Monitoring and Evaluation of FSTPs.indd   20 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

21

7. Faecal sludge treatment 
plants (FSTPs)

Chunar
Chunar is a town located in Mirzapur district, which lies in the north and north-
east of UP. 

The first FSTP fully funded by the National Mission for Clean Ganga (NMCG) was 
constructed in Chunar and inaugurated in March 2023. The plant, with a capacity 
of 10 KLD, is fully operational now and receives faecal sludge (FS) on a regular 
basis. Every day, three tankers with a capacity of three kl per tanker empties FS 
into the receiving chamber of the plant. The FS received in the plant is mostly 
collected from public toilets, community toilets and household toilets.

In the chamber, the non-faecal matter is screened. Post-screening, the liquid 
sludge is conveyed to planted sludge drying beds, where it is allowed to degrade 
naturally with the help of specific varieties of plants known as Macrophytes such 
as Typha, Canna indica etc. Planted drying beds are structures with sloped base 
for holding graded filter media. 

Filtration module in the Chunar plant

Monitoring and Evaluation of FSTPs.indd   21Monitoring and Evaluation of FSTPs.indd   21 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

22

The sludge undergoes solid liquid separation and gets dried in the planted sludge 
drying beds (PDBs). The leachate from the PDBs enters the anaerobic baffled 
reactor (ABR), and flows into the planted gravel filter (PGF) system via gravity. 
The effluent from PGF is pumped to the filtration system (such as activated carbon 
and pressure sand filtration) and the filtered water is disinfected by UV irradiation. 
The final treated water is stored in the collection tank and reused in the FSTP 
premises for gardening.

Deoria 
Deoria is one of the five tehsils of Deoria district in UP. An FSTP with a capacity of 32 
KLD was commissioned in the town in 2023. The FSTP is located in Chakbhandhan 
Urf Singhpur village, eight km from the city. The plant is functional, but it barely 
receives 15 tanker-loads of sludge a month (tanker capacity: 1-4 kl). The FS received 
in the plant is collected from household, community and public toilets.

Figure 1: Chunar FSTP: A process flow diagram

Preliminary stage of the treatment module in Deoria

Monitoring and Evaluation of FSTPs.indd   22Monitoring and Evaluation of FSTPs.indd   22 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

23

The treatment technology consists of a de-stoner where the stones and gravel get 
removed. From here, the sludge is passed to the polymer mixing unit where it is 
mixed with a cationic polymer. The sludge agglomerates in the presence of the 
polymer and this agglomerated form goes into the screw press. In the screw press, 
dewatering of the sludge occurs and this is then conveyed to the drying bed. The 
liquid part which is separated in the screw press flows into the constructed wetlands 
where it undergoes treatment. The treated water is passed to the hypochlorination 
tank for disinfection. Post disinfection, the water is stored in the storage tank. 

Basti
Basti is a city in eastern Uttar Pradesh, about 55 km east of Faizabad on the 
Kuwana river, a tributary of the Ghaghara.

In Basti, a 32-KLD plant is located in Amhut village, three km away from the city. 
The average capacity of the truck which empties sludge in the plant is four kl. The 
plant receives sludge once in three days (three-four trucks) from various sources, 
including public toilets and community toilets.

Figure 2: Deoria FSTP: A process flow diagram

Preliminary stage of the treatment module in Basti

Monitoring and Evaluation of FSTPs.indd   23Monitoring and Evaluation of FSTPs.indd   23 30/08/24   2:38 PM30/08/24   2:38 PM



MONITORING AND EVALUATION OF FSTPs AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH

24

The treatment technology consists of a destoner where the stones and gravels get 
removed. From here, the sludge is passed to a polymer mixing unit where it is mixed 
with a cationic polymer. The sludge agglomerates in the presence of polymer and 
this agglomerated form goes into the screw press. In the screw press, dewatering 
of the sludge occurs and the dewatered sludge is conveyed to the drying bed. 